1/8 SCALE NITRO BUGGY

IFB8 1/8 SCALE GP BUGGY CAR CHASSIS KIT INSTRUCTION MANUAL



SAFETY PRECAUTIONS

Please read this instruction manual carefully before assembling and operating this model.

This product is an authentic radio controlled model, not a toy.

To enjoy this model to the fullest, properly assemble the model before operating it, perform maintenance after
each operating session, and replace some parts with optional parts.

Improper usage of rechargeable batteries may make the electric current too high, which may cause heat and or
fire. Follow the battery and charger instruction manuals and use both items safely.

/N\WARNING! ) PROHIBITED

In order to operate the model safely please follow the instructions below to avoid any accidents, property
damage or personal injury.

Before you start assembling this model read the instruction manual thoroughly. Seek advice from an expert
where necessary.

This product contains many small or sharp items, take care to keep out of reach of small children.
Take care when handling tools such as knives, pliers and drivers to avoid injury.

All painting should be done in a well ventilated area.

Ensure radio and receiver batteries are fully charged to avoid loss of control and unforeseen accidents.
Operate the model only in a designated track area.

If the model is behaving unusually on track stop immediately and investigate the problem.

Conduct regular maintenance on the vehicle to ensure all screws and nuts are tight.

It is recommended to use only official Infinity option parts for this model.

ITEMS REQUIRED FOR OPERATION TOOLS REQUIRED

1.

© o N0k~ DN

N
o

11.
12.

Radio/transmitter set (2 or 3 channel) with 2 servos
and switch

Hex wrenches (1.5/2.0/2.5/3.0/5.0/3.0mm Ball)
Nut driver (5.5/7.0mm)
Transmitter battery 17mm Hex wheel nut wrench

Turnbuckle wrench (4.0/5.0mm)

1
2
3
Receiver battery (30mmx85mmx17mm) 4
.21 class rear exhaust engine 5. Needle nose pliers
Muffler & Manifold 6. Hobby knife
Battery charger 7. Scissors
8
9
1

Model car fuel Pliers (Large)

Fuel bottle Calipers
Glow plug igniter 0. Taper reamer
. Starter box 11. Glow plug wrench
Starter box battery 12. Thread-locking fluid
1/8 Off Road tires/wheels 13. Shock & Diff silicone oils
14. Grease
15. Air filter oil

16. Instant glue
17. Polycarbonate specific paint



REDEHDESFHR

AT, ETORICHTEFHTHLIES L,
© COBERIEABIVRERIRMRE T, IETEHDFRA.
- CORARERELVDEDOICETIIOEMAILTY., ETEOAVTFIVR, ATV IVI—YNDKIBREETSIHEINHDET,

- RBROBMEENAZRDEREBERNAN. HE HRAOURUDBOIY., Ny TU-—RURBHEOHRPE(CHEDE
Z2ICERALTLEE,

BHPHEDEE. BAOBBZHSIEOHICUTOERICE ST, ETIZERECRIELTIIES W,

ETI)ILOEMAIZ TZIBDHBRICEREGRAZZ+DICFHA TS W BECIHU TEPFIRD T R/NA RZRHTIIEE L,
CDHBICEFZLDNSBIRIZBHRABLRHEINTLRIT DT, NESRBRFHOFOBHNRVGAICRE LTS,
FAT. RYF RIAN-REDEEZRORSERICIE, EHREBTDLOCHRITERL TS,
ETOREFERBBIORVSHATIT > TIZELY,
EERERERDO/N\YTU—DN+DCRESNTVS I EZHER L. HHZERS &P FHELBHERH VTS,
HBET—F Y RDEBESNIEIYP TOMMREL TS,

Y—Fy hTETILOEFHNRERISEE. I<[CELELTEBZREL TIES L,

BHOEHBZA Y TFYRZITLN INTORUPFT Y DR > TVD I EZHERBL TLIEEL,

COETIVICE INFINITY FEA T3 VIN—VOHEFERT DI EZHEOHLET,

v bOICHBELZHD HAHITICBDEBIR

L 2 F YR 2 U—RFOREY k(R YFED) 1. ABLYF (1.5/2.0/2.5/3.0/5.0mm, 3.0mm Ball
2. MMy U— 2. RysRRSA/— (5.5/7.0mm)
3. BEMANYFU— (UK / U2T/yFU—) 3. 17mm ABKRA—ILLYF
(30mmx85mmx17mm) 4. 5=y 2ILLYF (4.0/5.0mm)
4. 21 DSABBHEIVIY 5. SURUE
5. ¥I75—. ¥IR—-JLk 6. hHyvy—
6. %R 7. Y=
7. pe 8. F51P— (X)
8. MKy T o vz
9. F5Tk—h

10. 7—/\—U—v—

M. J0-F3JLvF

12. xYy0OvU#

13. V=& FT7AYYIVAALI
14. JUR

15. T4 —AA1)L

16. BifslixsH

17. KT 1 —BRAIATL—2R

10. R9—F—hwvIR
11. RY9—5—Rvo2B/I\vFU—
12. 1/8 A70—KRH—ABY1V /R1—IL



O |.

MO090
Diff O-Ring
F720Uvy

O..

BB8165R

Ball Bearing 8x16x5mm
(Rubber Sealed)
IR=IRFPYUVT (SI=Y—ILR)

O [l x3
R0O073B
Pin 2.5x11.8mm
(=7

x12
A004-35122
3.5x11.8x0.2mm Shim
PN

Mo087
Diff Housing
FINOIVYT

X3

BB8165R

8x16x5mm
M092
Diff Outdrive 41 AN DN
FoPoRKS AT e
)

Mo088
Diff Gear Set
FIEVEY L
R0O073B
2.5x11.8mm
\/
g~
C) ‘\
-~
A @ /A004-35122
o~ AS 3.5x11.8x0.2mm
( \\ / MO088
@ MO089

P Diff Cross Shaft (Steel)
\ FOOORY$ Tk (RF-)L)

5 \e\ﬁ,]’ |
G-

p—

a9

X3




O |.

MO090
Diff O-Ring
F720UvY

O Dm

BB8165R

Ball Bearing 8x16x5mm
(Rubber Sealed)
IR=IRTPUVT (SIN=Y—)LR)

O sl x3

RO073B
Pin 2.5x11.8mm
(=97

=
4

M099

X1

M096

43T Diff Bevel Gear 46T Diff Spur Gear
FINNILEY FIRI—FP
< BB8165R !/ BB8165R
8x16x5mm 8x16x5mm
M092
Diff Outdrive
FIPORNRSAT
woss |
Diff Gear Set
TIEVPEYE N
5 B |
RO073B R0O073B
2.5x11.8mm 2.5x11.8mm

5/7

Un

Fill the diff housing up to the
level shown in the picture.

HICRTUERTAMINZANKT,

~g Front: 7K
1& Rear: 3K
Center: 10k
Oil weight: 3g

20k : #7000
)77 #3000
Y% —: #10000
A1IEE: 39

Silicone Diff Oil (60cc)

YUIVFIALL CM-A002-30: 3000cst

CM-A002-40: 4000cst
CM-A002-50: 5000cst
CM-A002-60: 6000cst
CM-A002-70: 7000cst
CM-A002-80: 8000cst
CM-A002-90: 9000cst
CM-A002-100: 10000cst
CM-A002-125: 12500cst
= g CM-A002-150: 15000cst
= CM-A002-175: 17500cst
CM-A002-200: 20000cst

T

| N TINTT Y

{

HARDER

A




B02314
M3x14mm Flat Head Screw
IS5V RANYRROY2—

B02314
M3x14mm Flat Head Screw
IS5V RANYRROU2—

© @ .

B01305
M3x5mm Button Head Screw
RIYANYRRHOY2—

B02312
M3x12mm Flat Head Screw
IS5V RANYRROY2—

|. N PN A
x2

B02412
M4x12mm Flat Head Screw
TSYRANYRROUa2—

B02314
I M3x14mm

|

Front
Rear

Front: #7000 Oil
Rear: #3000 Oil

MO091
Diff Gasket
FTIARTY l

=

33.1-33.3mm

< »
I‘ -

B02314

IM3x14mm

#10000 Oil

33.1-33.3mm

Mo044
® Side Guard Set (L/R)
B01305 YA RA-REYk
M3x5mm
MO029
B01305 IFB8 Chassis

M3x5mm V-
1

M032
Servo Saver Post
(Alu)

Y-t /(=R
FL=)

B02312
M3x12mm

B02412
M4x12mm

6




i

! MO042
¢ MO038
g

(STEERING LINK

M060

O Q.

Ball End Set

M042 >
Ball 6.8mm IR—ILIVREY K \
R—=JL

‘M042

er §
g

M038

I A

0RO

MO060 x2
Turnbuckle 4x45mm (Steel)
Y=Yy o)L (RF—)L)

A

MO060

‘q M038
! Mo042

25mm

25mm

Mo041

: : x2
MO038
MO041 "
MO059

Ball ¢6.8mm (Hub)
R—=JL (J\T)

‘I
‘\ A TR IR M038
W
x2
MO059

Turnbuckle 5x40mm (Steel)
Mo042 ’

F—=YI\y o)L (RF—IL)

O 0.

Mo042
Ball ¢6.8mm
R—JL

' NOTE DIRECTION
o BE(TERL TS,

' NOTE DIRECTION
o BE(TEBL TS,

° E SIDE MARKED
TH A DOT.

ED BB HDSIR—ILZEANET,

' ﬁ-ISERT THE BALL ON
1

E SIDE MARKED
TH A DOT.

DB BADSIN—ILZEANEKT,

ﬁ'ISERT THE BALL ON
1




W

M038

O o4
x2

M043 ' Y.
l ,/ ﬂ

Steering Link Ball 5.8mm
RTFFIVIVYOR=)L
Mo043

F’) o ’7‘ ooy

M067 &
Turnbuckle 3x32mm (Steel)
=Y\ o)L (RF—=)L)

STEERING SERVO LINK

Ce== =zl 0

l 15.5mm \

© W x2 Mo038
B04303

M3x3mm SET SCREW (Cup Point) 804310
Xomm up Foin M3x10
By hRIU1— (K[EH%) x1omm e 44 ,l |.
5mm
© (i >
B04310

M3x10mm Set Screw (Cup Point)
tyhROUa— (KIEH5E)

OW.

B04303 e ] Do Not Tighten Fully
M3x3mm o RIE&

MO068
Ball ¢5.8mm
R—=JL
O GE.
M069
INSERT THE BALL ON
ARB Ball ¢5.8i
Serna !ﬁiE SIDE MARKED
ITH A DOT.

DB BADSIN—ILZEANET,

FRONT ARB LINK

Ball ¢5,8mm
= X 2 Mo69

=L

O GE .

M069 B04303 ./
ARB Ball ¢5.8mm M3x3mm

R ER—=IL
' Do Not Tighten Fully
© W, o {RIED M
B04303 038

M3x3mm Set Screw (Cup Point)
Y RROUa— (K[EH5%E)

x1

BB6135R
Ball Bearing 6x13x5mm (Rubber Sealed)
R=IARPUYT (SN=Y—ILR)

fl
== ]
4
g™

x2 (ﬁ \/

A004-13162 = \ W
13x15.9x0.2mm Shim |/ | \/ ) h
Y J ~ A004-13162
BB8165R 13x15.9x0.2mm
8x16x5mm

x1

O

BB8165R

Ball Bearing 8x16x5mm (Rubber Sealed)
R=ILRPUVE (SR—Y—JLR) 8

BB6135R
6x13x5mm

Mo012
IFB8 Gear Box
FrmyoR




B04504F
M5x4mm

l

.mﬂ

B04504F
M5x4mm Set Screw (Flat Point)
tYyhROUa— (Fk)

/V

&

MO093
13T Pinion Gear
13T EZAVFV
M062.

BB6135R & M062 & DfEIC 0.1mm

DREZEFEDEY,

M062
Central Outdrive
LYRIIWTPIONRSAT

Leave 0.1mm of axial play
between the BB6135R and

Tighten the M5x4mm set screw onto
the flat spot of M093 13T pinion.

M5x4mm v k22U 2 —(F M093 13T =
AV DD REPICEBCHEDIAHET o

0.Tmm

Front Diff Gear (7K oil) W."f \
JOYVRF Y (#7000 A1) \\tAA°°413162
\Jy

= 13x15.9x0.2mm

0.1Tmm
Check the number of shims needed to
get a small “side to side” play (0.1mm)
between the diff and the gearbox body.
T I7FVOEEABDOEODH 0.1mm [C7RD K
SIC A004-13162 DM ERELE T .

x2
A004-13162
13x15.9x0.2mm Shim
PN

2pcs (Standard)

A004- 13162 : 21 (m)

13x15.9x0.2mm

Split the shims you get from step 1 in
order to set the right amount of play
between the bevel gear and the pinion.
Adding shims on the bevel gear side will
reduce the mesh play. Removing shims
will increase the mesh play.

RTY T 1 TRELR A004-13162 T J7FF
OEENEYICERBL., "RILFPELZAYF
POAYZRELET, A004-13162 ZENT S
EBENINS<KIEDET, A004-13162 ZRST
EBUHKRELBDKT,

M3x10mm

‘. II'..lxs

B03310
3x10mm Cap Head Screw
FryIANYRROIU21—

' IT IS ADVISED TO CHECK THE GEAR
MESH AND PLAY AFTER THE FIRST 2-3
HOURS OF RUNNING.

2 ~ 3RREETR. BEF PORBETSVENHBTLELS,

Screw the gearbox cover to the
body and check again the “side to
side” play and the mesh play.

In case the gear mesh is incorrect,
check again from step 1.

Apply grease to the bevel gear teeth
only after the mesh and play adjust-
ment is complete.

FYRYIRNAN—ZMEHILT, TIDES
FEDESEEZAY EDEHAEVNEBERE
BLEI, BUITRWNEE. 1 D5POEL
Y, BERTER. ARNILFPORDOHCT
VRZZHULEY,




m Mo14

o .xz

B07403
M4 Flanged Nylon Nut (Black)

M4 2SVINEFAOVF VL (FS5vD)

B01412
M4x12mm Button Head Screw
IREYAYRROU2—

A E

B07301
M3 Nylon Nut (Black)
M3 FA0OVFYk (TS5vD)

B02316
M3x16mm Flat Head Screw
IS5yhAYRRHYa—

B02410
M4x10mm Flat Head Screw
IS5V RNYRRIUa—

B02410
M4x10mm Flat Head Screw
I3YRAYRROU2—

Front Shock Tower (Alu)
m 20Vky3vo90— (PILI)

Mo010

Shock Stand 10mm
Y3vHORIVE

B01412

M4x12mm '
M3x16mm ,

B02316

INITIAL POSITION

HHAE

B07403
M4
4 B07301
/ M3’
/ B07301

i o

B01412

M4x12mm//

B02316
M3x16mm

Mo027

Inserts & Spacers Set (Plastic)

P—LTDY OV -k &

Rx—ﬂ—twh(jsiiza/,///v'
M027 T/v

(M018)
"ARM Block:B!
FLEDDB

5024% ‘

M4x10mm B02410
M4x10mm

INITIAL POSITION
HHALIE

1 B02410
M4x10mm

10




‘ w 10 B01306

| Rviad
%

M3x6mm
B01306
M3x6mm Button Head Screw
REVAYRRHY2— M000
Arm Plate Set
P—=LFL—ktyhk
® =-
MO002 4L
M4 Droop Screw Set 2.9mm
M4 R)L—FROVa—tvhk - T

M002 '
M001

Front Lower Arm Set
20V k077—-ALtyk
* Set the M002 droop screw position according
to the setup sheet measurement.
1 Y RPYIY—KERS>T, MO02 Ko L—F
ROV 21—DNBZEHRELXT .

Tighten the M013 ball adjusting nut

straight into the front lower arm to create

a thread. Then, remove M013 once.

20V 07 7—=AIMOI3BR=ILT7I PR
FvhEEBEICHOAH. RIWEEDXRT,

Z0#%. MO13Z—BALEXY,

@ mMo03

i MO000
Arm Plate Set
LAFL—kEYE
i MO13
Ball Cup Adjusting Nut
R=ILF Py TPIPREF YR
Combine M013, M000, and M003 as shown
in the figure and tighten straight into the
front lower arm. Assemble M003 so that it

Mo13
Ball Cup Adjusting Nut
R=LFryvIPIPREFY

X2

MO003
12mm Hard Coated Alu Ball
N=RI—=kZILIHR=IL

OPTION PARTS # 7y 3v/{—VY

>4

A2150 moves smoothly.
INFINITY 5.0mm HEX WRENCH S T IN
SCREWDRIVER M01\3\ MO0O00. MO_03 ’&@ﬁ‘uﬁ?ﬂﬁnbﬁ'\
. c= e 20V k077 —AICESELHEDIAHET . MOO3
INFINITY 5.0mm R"BLYF RS/~

DRLA—XICTEHFT B K SICHAILITET .

' NOTE DIRECTION
e AEF(TERLTIZSL,

B01316
M3x16mm Button Head Screw
ROYANYRROU 32—

\301316
@ M3x16mm




Mo17
ARM BLOCK A
P—ALT70OvY A

Mo027
Inserts & Spacers Set (Plastic)

P—LTOvIA YT —K &
AR=P—LYk (FS2F YY)

Mo27

©

Mo020 x2
Lower Arm Shaft 4x66.5mm
O77—AYv2k

O ..

A004-04102
4x10x0.2mm Shim
DN

O D -

B02410
M4x10mm Flat Head Screw
TSV RAYRRIU2—

O i .,

B02410
M4x10mm Flat Head Screw
TSYRAYRROYa—

A

INITIAL POSITION
B

A004-04102 B02410
4x10x0.2mm M4x10mm
B02410

‘ M4x10mm

@\\\A@/

Mo019
Front Bumper
20V k=




x2
A004-13162

13x15.9x0.2mm Shim
N

© Pruwmmm 1
B03210

M2x10mm Cap Screw
FryIROUa—

© o ..

B02308
M3x8mm Flat Head Screw
IS5V RANYRROYa2—

O | 2

B02308

M3x8mm Flat Head Screw
IS5V RAYRROY2—

M052
SERVO SAVER TUBE (ALU)
Y—meAN\—=F21-7 (PILI)

|

MO053
Servo Saver Plastic Set
P—MREeAN—-TSRFvotyhk~

f|’\. A004-13162
S 13%15.9%0.2mm

MO55
Servo Saver Spring
Y-kt N\=TFUVT

7|7 A004-13162
13x15.9x0.2mm

N
” mosa
Servo Saver Spring Retainer
/[é H—IREAN—2TUVTUF—F—

B03210
M2x10mm

You can use the jig to install the M054 and to
adjust the M055 servo saver spring tension.
The hex on the jig is 177mm so you can use
the same tool you use to tight the wheel nut.
MO054 QEXDfFF4, M0O55 B —RE—/I\—2FUVT

DT VY3 VHARECERLET, BEED 17mm 7"AZE
A —ILF Y EHDHDDITETHDZIBN TEET,

r,,,,,,,

-t

B02308

MO053
‘ ‘ Servo Saver Plastic Set

' NOTE DIRECTION
o ME(TERLTLIES Y,
MO031
Steering Rack (Alu)
RFTPIVISYY

Y—ReAN-TSRFvotv

You can adjust the amount of steering on
your car by using 32 deg or 35 deg steering
rack stopper. If you want more steering from
your car, please use the 35 deg.

RFPIVISY O R IN—(E32° & 35° D 2 BEEH
EBATY . KORBNDERISES.35 Z2EAEEL,

MO058

Servo Saver Bushing (Steel)

T Y—mesN\=Tvva (RF-))
MO053

Servo Saver Plastic Set
Y—iReA =TSR Fvotvhk

B02308
M3x8mm g




BB6103R &
6x10x3mm

BB6103R

Ball Bearing 6x10x3mm (Rubber Sealed)
IR=IRTPYUYT (SIN=Y—)LR)

BB6103R
6x10x3mm

&

MO033
Brace Set (Plastic)
TL—2tvk
(F52FvY)

o ME(TERL TS,

O 1.

B07401
M4 Nylon Nut (Black)
M4 F0VFyk (T5vD)

B01412
M4x12mm Button Head Screw
ROVYANYRROY2—

NN B07401

M4 B01412

M4x12mm

I NOTE DIRECTION
o AIE(TERL TS,

Front Steering Brace (CFRP)
20YhRFPUYTTL—2R (CFRP)

' NOTE DIRECTION

[ Long ]

The kit include a short and a long front brace.
Use the long one if you need to get a less
edgy front end on high grip tracks.
FyhCRYa—tEOVIOT7OVRIL—DBHD X
o NATVUYyTFI—RTTOVRDOBHEZERPHICL
EWBEE0OVITL—RZFERL TS,

Mo023
Arm Block E
7—ATJOvY E

¥
MO027

Inserts & Spacers Set (Plastic)
P—LATOYOI VY-~ &
AR=Y—tyk (FS5RFVY)

B01308
M3x8mm Button Head Screw
MRIVYAYRRHOYa2—

58
¥

INITIAL POSITION
HAfRIE

14

B01308 '
M3x8mm




© (s

B01310
M3x10mm Button Head Screw
ROYANYRROY2—

B01410
M4x10mm Button Head Screw
ROYANYRROU 32—

‘. LA
x1

B02412
M4x12mm Flat Head Screw
735y hNANYRROY2—

O Gl x2

M104
Pin 2.5x13.0 mm
(=97

I NOTE DIRECTION

o ME(TERL TS,

MO39
Body Post Set (F/R)
RFARRANEY ~

I NOTE DIRECTION
o BE(CERL TS,

B01310
M3x10mm

I NOTE DIRECTION

t e MEICERLTESLN,
B01410
MO053
B01410 ' | ’ M4x10mm Servo Saver Plastic Set
M4x10mm ' - YR N-TS52Fv oty

v

e
| o

]

B02412
M4x12mm

M101
CVA Drive Shaft 92mm
CVARSA4TYv Tk

X2

M104
2.5x13.0 mm

a] {
—T M100
M102 CVA Cup Shaft (Steel)
CVA Coupler CVAAYTY+ Ik (RF =)L)
CVAHhT>5—
M103

CVA Ring 14x0.9mm

/) CVAUVY
e

| NOTE DIRECTION
e METERLTLESLN,

M103
0 CVA Ring 14x0.9mm

CVAUYY

15 -




B02312
M3x12mm Flat Head Screw
IS5V RNANYRROIUa—

of.

B07301
M3 NYLON NUT (Black)
M3 F10VFvk (FS5vD)

O..

BB8165R

Ball Bearing 8x16x5mm
(Rubber Sealed)
R=ILRFPUVT (SI\=Y—JLR)

O Ml x2

MO057
Pin ¢3x17mm
(<%

°.x2

B04404
M4x4mm Set Screw (Cup Point)
Yy r2ROU1— (KEH5E)

© (e

B01514
M5x14mm Button Head Screw
RIVYAYRZRHOYa—

==L

o 1mm
1mm

C‘O.Smm

M167
Spacer Set (Plastic)
AR—Y—yk (FSRF YD)

Mo05
Captive Screw 23.5mm
B02312 I' e et
M3x12mm
MO16 x
“ Steering Plate (L/R)
2FPUVTTL—

MO15R
Knuckle (R)
Fv2JL (R)
IR ]

Bh

Mo004

B07301 Captive Screw 17.5mm
w VIR BHROU2—

%

M028
Front CVA 92mm Set
20Yk CVA 92mm vk

BB8165R

8x16x5mm

BB8165R
8x16x5mm

d i
l@
ol 2)

@®Bo04404
Mo008 M4x4mm

Wheel Hex Hub
NABIRA—ILINT

E B01514

M5x14mm

X2

MO0O0O0
Arm Plate Set
P—LhFL—brtyhk M167
1mm
MO065 M167

Front Upper Arm Ball End 2mm
20V R7PZYyIN—=FP—=LIR—=I)LTVR
' NOTE DIRECTION
' NOTE DIRECTION o BQIE(TEBLTLIEEL,

o ME(TERLTLIESLY,

MO003
12mm Hard Coated Alu Ball

N—=RI—=K7ILZR=)L

Assemble the M065 upper front arm ball end and
MO003 12mm ball utilizing the M000 12mm ball jig
and B01512 M5x14mm button head screw.

MOOQO 12mm R—JLYF'& BO1512 M5x14mm R >/
Ay REZZFALTMO65 7v/{—20Y k7 —Lik—
JLIYRE MO03 12mm M—)LEMBHIITET,

16

Insert the M167 arm spacer in the ball end
and twist it 90 degrees.

M167 P—LAZRR—P—ZIR=)L TV RICHEA L.
90 EBILXT,




o=

B01516
M5x16mm Button Head Screw
RIVUANYRZROY 21—
B01514
M5x14mm Button Head Screw
RIVYANYRZRHOYa—
o2mm x2
M167

Spacer Set (Plastic)
AR—Y—Byk (FS5RFvD)

OME.

M066
Upper Arm Hinge Pin Bushing (Steel)
PYIN=P—=LYvI-Tyya (RF-)L)

2mm

Ol.

3mm

Ol.

MO007
Spacers 5x7mm Set
ANR—Y—tyk

In case increase Front Camber
20V hOF v VIN—%IBPITIHE

B01514

M5x14mm +
B01516 /

M5x16mm

Instant Glue
M

M167

2mm

M063
Front Upper Arm Set (L/R)

20V k7PyI—=FP—Ltvk .

M066

B EH

Insert the ball end into the upper arm and start
to screw the M5x16mm screw by using a 3mm
ball hex screwdriver.

3mMm IR—=IAY RARBLYFRSAN\—ZFERALT
M5x16mm MY YAy RO U1 —%#EHAH. 70V~
FPYN=FP—LER—IL TV RZERHILTET,

When you use less than 2mm spacers(M167),
please use the shorter screw M5x14mm provid-
ed in the kit otherwise the screw will touch the
end of the hole and the ball end is loose.

2mm YT DRR—Y— (M167) ZERT 2186, @D
M5x14mm RYVIAY RO 2 —%FRL TS,
M5x16mm Z{ERT D& RO YU 1 —Fighh—
IVRIEFHL . BAPIRODET,

/

By
&}, Moo7
/ 5x7x2mm

w3

q. M007

5x7x3mm

vy

Assemble the left side in the same way.
ERIBEIRICHEIITED,

17




3

ARAAR O 4

M167
Spacer Set (Plastic)
AR—Y—tyk (FSRFvVD)

B01306

M3x6mm Button Head Screw

REVYAYRROY21—
B08307.
3x7mm/ /V‘

Ol. C
B08307 B01306 Mo027

Washer 3x7mm M3x6mm Inserts & Spacers Set (Plastic)

DYy v— P—=hTOvIOA Y~k & ZAR—Y—t vy I~

(F52RFvD)

OE

Mo021
Upper Arm Shaft 4x44mm
PYIN=P—=LYv Tk

INITIAL POSITION
EE

B01312
M3x12mm

-~

\/

B01312 \

M3x12mm Button Head Screw

RIVIAYRZRHY 21— \ B01312
M3x12mm
INITIAL POSITION

© W M E
B04303

M3x3mm Set Screw (Cup Point) E

tyhRIUa— (KIEH5E) € B04303 MO071 MO072 ARB stopper 2.4mm

M3x3mm Front ARB Set (2.0/2.2/2.4mm) can be used to install 2.0, 2.2
20V hPYFO-LIN—tvbh and 2.4mm front anti roll bar

B04303 ® “~ l on your car.
5 M3x3mm = h MO72 ARB R kv /8— 2.4mm (&,
x ) 2.0, 2.2, 24mm OOV K7V
BB5825F Y -

FO—ILIN—(CBE.
Flange Ball Bearing 5x8x2.5mm | 40.5mm |
ISYIMER—IWRP YV < >

5x8x2.5mm

M072

ARB Stopper 2.4mm W |
29ESAH -y C— ~

18




© G ..

B012506
M2.5x6mm Button Head Screw
IREVYANYRROY 12—

Tighten Fully
o Aiish

L |
3

' sz

B012508

M2.5x8mm Button Head Screw
ROVYANYRROY2— .

B012508
M2. 5x8mm a
Bo12506 Q'/M012
M2.5x6mm IFB8 Gearbox
FrRy IR

3//%;’_»

-

Tight the M3x3mm set screws.

M3x3mm v koY 1 —%H
DHIAFHET

' Tighten Fully
o i

N

x1

BB6135R
Ball Bearing 6x13x5mm (Rubber Sealed)
R=ILRPUYT (SN\—=Y—)LR)

O

x2
A004-13162

13x15.9x0.2mm Shim

SN ( Y :
~ A004-13162

13x15.9x0.2mm
BB8165R
8x16x5mm

O

x1

BB8165R
Ball Bearing 8x16x5mm (Rubber Sealed)
R=ILRFYUVT (SI\=Y—JLR)

BB6135R
'6x13x5mm

MoO12
IFB8 Gear Box
FrRyHR

B04504F
M5x4mm

l

.Wﬂ

B04504F
M5x4mm Set Screw (Flat Point)
YhROYa— (Fk)

/

wr

M093
13T Pinion Gear
13T EZAVXV

MO062.

BB6135R & M062 & DfEIC 0.1mm

DREZEEDXY,

19

M062
Central Outdrive
TYRSIWTPORRSAT

Leave 0.1mm of axial play
between the BB6135R and

Tighten the M5x4mm set screw onto the
flat spot of M093 13T pinion.

M5x4mm v k29U 2 —(FM093 13T EZAVD
IO REGRICEE CHEDAHTT

0.1Tmm




Rear Diff Gear (3K oil)
UZFIF¥ (#3000 A)L)

x2
A004-13162
13x15.9x0.2mm Shim
PN

| STEP3 | grs

. th

B03310
3x10mm Cap Head Screw
FryIANYRROU21—

B03310

' IT IS ADVISED TO CHECK THE GEAR
¢ MESH AND PLAY AFTER THE FIRST 2-3

HOURS OF RUNNING.

-
-

0.1Tmm
Check the number of shims needed to

get a small “side to side” play (0.1mm)
between the diff and the gearbox body.
FIXPOEEABOECTHH 0.1mm LD K
S(2 A004-13162 DB ERELE T,

= (” a l A004-13162
%= " 13x15.9x0.2mm

Split the shims you get from step 1 in
order to set the right amount of play
between the bevel gear and the pinion.
Adding shims on the bevel gear side will
reduce the mesh play. Removing shims
will increase the mesh play.

RTv T 1 TRELE A004-13162 T JF
DEBNBYCEBL. "NILFPEELZAVYF
POAYZRELET, A004-13162 ZENT S
EBENINS<IEDET, A004-13162 ZRST
EBUVDRELBDET,

' 2pcs (Standard)

\ @ste
13x15.9x0.2mm 28 (B8

M3x10mm

Screw the gearbox cover to the
body and check again the “side to
side” play and the mesh play.

In case the gear mesh is incorrect,
check again from step 1.

Apply grease to the bevel gear
teeth only after the mesh and play
adjustment is complete.

FPRY O ZNN—EBHIT, FIDE
EHAOBEVEC =AY EDBHEVER
ERBLET. BYITHNES, 1 H5D
DELET, BERTE. ~ALFTOE
DHTU2ERHELET,

2 ~ 3RREETR. BEF PORBEITSVDENHBTLELS,

o .xz

B07403
M4 Flanged Nylon Nut (Black)
ISUIREFA(OVFYE (FS5vD)

B01412
M4x12mm Button Head Screw
MREYVYANYRZROYa—

B02316
M3x16mm Flat Head Screw
TSV RAYRROU2—

0d.

B07301
M3 Nylon Nut (Black)
M3 F10VFvk (FS5vD)

INITIAL POSITION
AR E

Mo045 B07403
Rear Shock Tower (Alu) M4

UPY3v097— (PILI)

M011 ,

Shock Stand 8mm

B07403

M4 ’
YavIRYVR /
B07301
M3
B01412
M4x12mm /

Baizzszg//

B01412
M4x12mm
B02316
M3x16mm

20




B02312
M3x12mm Flat Head Screw
TSYRAYRROU2—

B01316
M3x16mm Button Head Screw
MREYYANYRZRHOYa—

Of.

B07301
M3 Nylon Nut (Black)
M3 F10VFvk (FS5vD)

B01322
M3x22mm Button Head Screw
MRIYANYRZRHOYa—

‘ I i
B02410
M4x10mm Flat Head Screw
IS5V RNYRRIUa2—

ol.

B07301
M3 Nylon Nut (Black)
M3+10VFyk (T35vD)

O 1.

B07401
M4 NYLON NUT (Black)
M4 F10VFyk (T35vD)

x2

MO39
Body Post Set (F/R)
RTARR Y

/

B02312
M3x12mm

E B07301

M3 e\

MO040
Wing Mount
DAVIRIV K

BO1 33"//

M3x16mm /

-

/MOOO

Arm Plate Set
AV NTAVE S AR

INITIAL POSITION
MEARIE

B02410
Mo033 M4x10mm

Brace Set (Plastic)
TL—=2REYhk (FS52F YY)

oo\

M3x22mm N

BO7401.
M4
14




W

O | -

B02410
M4x10mm Flat Head Screw
75y hNANYRROY21—

B02410
M4x10mm Flat Head Screw
TSV RAYRRIU2—

‘. RPN O
x2

B02412
M4x12mm Flat Head Screw
IS5V RNAYRROUa—

® (..

B01306
M3x6mm Button Head Screw
MRYYANYRROYa2—

© = -

MO002
M4 Droop Screw Set
M4 RIL—FROYa—tyhk

MO046
Arm Block C
7—AL70Ovo C

A
Mo27

Inserts & Spacers Set (Plastic)
P—LATOYIIVT—k&
AR—Y—tyk (FS52FvD)

INITIAL POSITION
MEBIE No Dot

REU

‘ B02410

l M4x10mm

1 B02412

M4x12mm

B02410

M4x10mm‘ l

B01306
M3x6

L}

B01306
M000

Arm Plate Set
F—=LFL—ktyhk

Mo048
Rear Lower Arm Set (L/R)
Urarr—htyk (L/R)

Set the M002 droop screw position according T
to the setup sheet measurement.

BYRPYTY—KEHST, MO02 R )L—TF

ROV 21—DUBZRELRY .

22




Rear ARB Link Assembly
7”7 ARB UV

P
B01320 (2] B01320
M3x20mm Button Head Screw M3x20mm
IRIYAYRROU 21—

M051 Yoot
o . x4 Rear Hub Plate (Alu) /

UPNTTL—k (PILI
B07301 UPZN\TTIL—k (L)

‘=

M3 Nylon Nut (Black)

M3 F10VFvhk (FS5vD)
Mo027
Inserts & Spacers Set
/ (Plastic)
P—AT7OvIA Y-~ &
B01322 AR=Y =y k (FS5RF VD)
M3x22mm Button Head Screw
IRIUNYRZROY 21—
© W - @ B04408
B04408 M4x8mm
M4x8mm Set Screw (Cup Point) INITIAL POSITION \
Byh2IUa— (KEHE) M E M3x22mm

UPNTEYE (FS5RFVD)

Rear Hub Plastic Set _
[I Do Not Tighten Fully}

o fRI1E&

MO061
Universal Joint 91mm
2AZN=BILY3af1vk

BB8165R
8x16x5mm

O..

BB8165R
Ball Bearing 8x16x5mm
(Rubber Sealed)
IR—=IRPYVT (SIN=Y—)LR)
BB8165R

8x16x5mm

(@ — ! Mo08
MO057 Wheel Hex Hub
Pin @3x17mm NABIRA—ILI\T
ey
V@\ B04404
° . x2 M4x4mm
B04404

M4x4mm Set Screw (Cup Point)
BYyhROUa— (K[EH5%E)




Rear Upper Link R
UP7vIN—=UVD

B01322
M3x22mm

B01322

M3x22mm Button Head Screw /’
REIVYAYRZRHOYa— B0O7301
M3 .A/
od.
B07301
M3 Nylon Nut (Black) INITIAL POSITION
M3 FOvFvk EHUE

MO049
Rear Hub Plastic Set
UPNTEYk (FS5RF VD)

ol.

B07301
M3 Nylon Nut (Black)
M3 F/0VFvk

M050
Hinge Pin 3.5x53.5mm
UPOPP—LTP09—IvIk

Reduce the rear hub play by gently
' tighten the M4x8 set screw.
e B04408 M4x8 vy kRO 1 —=8E<
. UPNTDBEVERS LT,

© ..

A004-04102
4x10x0.2mm Shim
PN

©

M020 x2
Lower Arm Shaft ¢4x66.5mm
O77—AYv2k

e

A004-04102
4x10x0.2mm

A004-04102 Mo020
4x10x0.2mm




Mo027 .

Inserts & Spacers Set (Plastic)

MO047
Arm Block D
7—AT70Ov2o D

/V

O© Do .

B02410

M4x10mm Flat Head Screw F—ATOvHA I —R & INITIAL POSITION
25y kAYRROY2— ZR—Y—ty k (F52FvD) ./ B
\
1 B02412 1 ‘
1 M4x12mm 1302410
M4x10mm
When the spacer is used, we rise
the roll center and we decrease the
car rolls. If the spacer is used, it’ s
better to use longer screws (M4x-
12mm flat head screw) instead of
M4x10mm.
AR—Y—ZFRATZE0—-ILeYH—H L
MO VILNDO—)LARDET, AR—T—
ZERAT S HBE. M4x10mm 73 v kAwy
R2OU2—0RHDIC M4x12mm T35y
Y RROY 2 —ZERALTZSL,
© (o .
B01310
M3x10mm Button Head Screw “
RIVYANYRRH 21— B01310
M3x10mm
M073
@ BO4303 pcar ARB Set (2.412.612.8mm)  M074 ARB stopper 2.8mm can be
© W 04305 * UPRIESIH—tyh used to install 2.4, 2.6 and 2.8mm
33:303 . M3x3mm rear anti roll bar on your car.
x3mm Set Screw (Cup Point) ) o
By RRHUa— (<(EHE) a ’ MO74 ARB R kw/{— 2.8mm (&,
5 Mo74 2.4, 2.6, 2.8mm OUPPYFO—-)
e - ARB Stopper 2.8mm IN— (B
[H ) BB5825F  s5ps —2hy/(—
5x8x2.5mm
x2 40.5mm

BB5825F
Flange Ball Bearing 5x8x2.5mm
ISVI/ER—IANTPUVYT




o i

'

© (um ..

Tighten Fully

2

I Tighten Fully
o K

B012506 '
M2.5x6mm Button Head Screw B012508
IRFIUNYRROY 21— M2.5x8mm
© (ummm , .
B012508 /
M2.5x8mm Button Head Screw ' (/ N:g;:e b
IREVYANYRROY2— IFB8 #:jrri‘yoﬁxz
BO1 2506
M2.5x6mm
' M3x4mm
® (il BB5825F u

B04304
M3x4mm Set Screw
TyrROU2—

.

BB5825F
Flange Ball Bearing 5x8x2.5mm

SYIFER=IARPYVYT

M081

Mo081
Brake Set (Cam/Piston/Lever)
71/ Fevhk (hA/ERRY/ LIV

1

O 1.

MO78
Central Diff Mount Set (Plastic) 0.5mm
VI —FIIOVREY R (FSRFVD)
MO081
B022508 t
G M2.5x8
BB5825F & ) ' xomm
| @ ‘ M086
Center Diff Mount Plate

BB5825F
Flange Ball Bearing 5x8x2.5mm
TSVINER—IANTPUVT

@ Jum .

B022508
M2.5x8mm Flat Head Screw
I3YRNYRROYa—

Mo081

@ Mo078

mMos1_ >
.«

(Alu)
TYH-FIRIOVETIL—hk
(PILZ)

® i

B04304
M3x4mm Set Screw
tyhkRHUa—

i *@

26

1.5mm




e
5

B01316
M3x16mm Button Head Screw
IROYANYRROU2—

MO085
Brake Pad Spring
TL—F/Cy |<‘27°'J‘J7‘/ )

P

T /MOBO
vz, e

N
1316 o2

M3x16mm' MO080
Brake Pads
TL—F/)ty R
o W x4

B02310

M3x10mm Flat Head Screw Mo78 B02310 Mo078 B02310
ISy hAYRZOY2— Central Diff Mount Set M3x10mm M3x10mm
(Plastic) /* ' ,*
BYH-FIVIY Ry
(F52Fv2) ~ J -

L
El

B01330

B01330
M3x30mm

B01330
M3x30mm Button Head Screw
IRYYANYRROU 21—

MO079
Brake Disc (Steel)
TL—FFT 129 (RF—IL)

SMJ1147
SMJ Ultra Joint Grease
SMJ DILRSY3AIYRTUR(

Front'Dog Bone(85mm)

AR

B02410
M4x10mm Flat Head Screw
73y hNYRROUa2— I
B02410 l
27 M4x10mm ‘

B02410
1 M4x10mm




@ hm .

B022506
M2.5x6mm Flat Head Screw
TSYRNYRROYUa—

B01312
M3x12mm Button Head Screw
IREYAYRROU2—

B01314
M3x14mm Button Head Screw
REIVYANYRZRHOYa—

B01312
M3x12mm Button Head Screw
ROVYANYRROU2—

B022506

B022506
M2.5x6mm

B022506

M2.5x6mm

MO037
Radio Tray Plate (CFRP)

Radio Tray Fitting Set
SYARL—TrvTFavIEY L

B01312
M3x12mm

M165

B01314

M3x14mm

B01312
M3x12mm

M165

Receiver & Battery Box Set
Ly=—N=8&N\yFU—IRyI2REY

B01314 '

M3x14mm

I'

B01312
M3x12mm

B01312
M3x12mm

SERVO CABLE
B =M — T LECHRE)




Q [Hemmm ,,
B03208

M2x8mm Cap Head Screw
FryIANYRRIUa2—

© (..

B01306
M3x6mm Button Head Screw
MYYAYRROY2—

© pm -

B022504
M2.5x4mm Flat Head Screw
IS5y RANYRROYa—

@ Jms o

B022506
M2.5x6mm Flat Head Screw
TSYRNYRROYUa—

M168
Switch Holder Set
A YFRILT -ty ~

MO035
Switch Rubber Cover
A YFSIN—=H)\—

M168
B03208 (T
M2x8mm \
K Body Clip
RF1—DUvS

” /genttery Cable @

RyFU——=T )

ZEHCERULET,
Connected to the receiver.

r

OR
el

N

You may cut a pocket 3x8mm to let
the extension cable goes into the
receiver box.
ERT—TINZELY—I\—Ry I RET 28
x8MmMEZEAY AL THRVWTLE S,

B022506
M2.5x6mm
B022504

| M2.5x4mm
N M1 68

=
)
|~




m Mo77

Antenna Tube (300mm)
m PITHIACT&Fry Ty

Secure the receiver with
double-sided tape. Or wrap

Double Sided Tape it in a sponge sheet, etc.
i B04304 - s ;
’ x1 M3x4mm maET—7 zgg place it in the receiver
( | .
B04304
ZEREOBT—TTBELE T,
Mxdmm Set Serow @ \u BHULLERRYYY—REICaml
Ty h2oUa— )

Y==Ky I R[CANET,

85 H
B022510
‘ w 4 M2.5x10mm

B022510 '
M2.5x10mm Flat Head Screw
ISYRANYRROU1—

T

M165

Receiver & Battery Box Set
Ly—N=&N\yFU—RvIREY I~

Radio;Tray Fitting Set
SIARL—T1vT1VItyhk

E M166 l

M166 l X

‘ >
’
l ‘i
< T
A 1 B0231 o
M3x10mm
130231 0
B02310 M3x10mm B01310
M3x10mm Flat Head Screw | M3x10mm
25y hAYRZIY2— B02310 B01310
M3x10mm M3x10mm t

B01308
M3x8mm Button Head Screw
RIYANYRROY2— l
® . T
B01310 \ /
M3x10mm Button Head Screw
RIUANYRROY 21—




_BAG H1_
ol

B07301

B07301

m3
€ Bos307
\, 3x7x0.5mm
\

M3 Nylon Nut (Black) M"L‘_':P i M144
M3 Fr0OVFvk (TSvsH I uller
o> &222) JyRF—5— IFB8 Fuel Tank Set

IFB8 AR5V oty

Ol.

B08307

Washer 3x7x0.5mm X7
B01312
M3x12mm

DYy r—

€ 7)/,
B01312 Pﬂ
M3x12mm Button Head Screw G\
RIVAYRRHU2—
M144 %
B01312
\ M3x12mm
B01312
M3x12mm
B01316
‘ M3x16mm
B01316 & B08307
M3x16mm Button Head Screw B01316 3x7x0.5mm ' B01308
RIVYANYRROY 21— M3x16mm M3x8mm
© (s .
B01308
M3x8mm Button Head Screw ‘ M144
REYIANYRRHU2— *
5

—— 15cc
o——— 10cc

S 5cc

T

When the fuel tank is vertical,
the fuel level can be measured.
The first line is equal to 5cc,
the second line is 10cc, the
third line is 15cc and so on.

B Y D% EB(TT B RSN

OHDFET, 1 RKBD#RIF 5ce. 2 A8
D#RIF 10cc. 3 ABEDHR(F 15¢c,

B02312
M3x12mm Flat Head Screw
73y hNYRROUa2—

B02312
‘ M3x12mm




x3

M106
Washer 7x13x0.5mm
DYy v—

Ol.

B082506
Washer 2.5x6x0.5mm
DYYr—

CM-A004-05

5x7 Shim Set (0.1, 0.2, 0.3mm)
Yhtyhk

Ball Bearing 5x10x4mm
R=ILRPUVT

Ol.

Shim 5x8x0.3mm

Ol.

Shim 5x8x0.5mm

Washer 3x7x0.5mm
A

B01308
M3x8mm Button Head Screw
RIYANYRZRHOYa—

B03312
M3x12mm Cap Head Screw
FrYTIANYRRIUa—

© P

B02410
M4x10mm Flat Head Screw
IS5V RANYRRIUa—

The quantity of M106 washers and RS\
5x8mm shims is adjusted depending
on the engine.
M106 Dy +—& 5x8mm ¥ LADEE(K
IVIVCK>THET S, '
M106 L) || e
M105 7x13x0.5mm g ==

=

Clutch Flywheel (3 Shoes)
DSYFISAMA—IL (3¥a—) 0 M111
S Clutch Spring B082506

1.0mm (3 Shoes)
BSYFRATYS 2.5x6x0.5mm
M106 1.0mm (3¥a-—)

/ Clutch Cone
I IS5y FI—2 \ 5/'
M107 M109
Clutch Nut (3 Shoes) Clutch Shoes Alu
U3vFFvhk 3ya-) (3 Shoes)
PILEOSYFYa—
3va-)

Shim 5x8x0.5mm

PN
M108
Clutch Bell 13T

SvFANI

Shim 5x8x0.5mm

I/J"
BBS1 04
Shlm 5x8x0 3mm 5x10x4mm
2y

/00 BB5104
/° 5x10x4mm
B01308@P  B08307 ' B03312
M3x8mm 3x7x0.5mm ' I ' M3x12mm
o
& ' J,mos3
1 Llo Spring Lock Washer (M3)

@ |y RTVY IOy YOy Y e —

MO030
Engine Mount
IVIVRIVE

Align the spur gear and clutch
bell backlash and tighten.
AN=FPEISYFRNILDINY ISy
YVazEEht, HOAHFTT,

|
| )
i ) S
& Bondomm

32




‘, .' x1

B04404

M4x4mm Set Screw (Cup Point)
'Y RROU21— (KEH5E)

© P,

B02410
M4x10mm Flat Head Screw
TSYRAYRROUa2—

__BAGI1
of.

B07301
M3 Nylon Nut (Black)
M3 F10VFvk (FS5vD)

B01318
M3x18mm Button Head Screw
RIVYAYRZRHOYa—

B012514
M2.5x14mm Button Head Screw
RYYANYRROY2—

ol .

B082506
Washer 2.5x6x0.5mm
Dy p—

@ x1
B072501

M2.5 Nylon Nut (Silver)
M2.5 340V F vk (L)

. n x3
B04303
M3x3mm Set Screw (Cup Point)

YRRV — (K[EH5%)

Muffler Spring (Not incld.)
NI75-2FUvY, (3I5)

Set screw included

B04404

with muffler
M4x4mm ® R IS—CHE
\ .21 Muffler (Not incld.)
W v 5= Do
MO75 &) V75— (R55)

\ ) | . 1 .
Pipe Spring Stand s '
N I5— 25—, \\\\

o M076
Pipe Spring

NIZ—AT—

A

B02410
M4x10mm

m B07301
. M3 Servo Horn Steering

T Y—RR—YRFFUVY

Mo84
Servo Horn Set (Plastic)
Y—Rh—yEyhk (FS5RFvY)

m B012514 I
<D
m

Steering Servo Link Assy

B01318
M3x18mm

e B04303
+ M3x3mm

| /V’ M082
Mo082 "
Brake/Throttle Linkage Set I
TL—FUyr—Ityh
’\‘msz

M2.5x14mm

B082506
2.5x6x0.5m

MO082
- 47mm ¢
MO082 -~ B072501
§ gB04303 W m2s
M082 — + M3x3mm
‘ % > Servo Horn Throttle
A/‘) —RR—2 P
B012514 M082 YoMy 20V b
M2.5x14mm
B082506 | 231
2.5x6x0.5mm | MS%BZ
mm
Mo082 "
B04303 25T
M3x3mm @

B082506 |
2.5x6x0.5mm |

mM082 0
Threaded

+ / RIYOHITFH

& mos2

Mo082
60mm

~

33




@ ==,

B01310
M3x10mm Button Head Screw
RYVYAYRRIU2—

B01318
M3x18mm Button Head Screw
MREYIYANYRZROYa—

G

B01310
M3x10mm Button Head Screw
MRIYANYRZROYa—

. . x2
B04303
M3x3mm Set Screw (Cup Point)

'YRROUa— (K[EH5E)

B01310 I
M3x10mm

\
i

&

B01318
M3x18mm

&,

T

B01310
M3x10mm

B04303
M3x3mm

I

% Y mos2

R o

Mo082




o TP AN —AAINERHT D, BIF)

Apply air filter oil. (Notincid,) ]

G W x1 M150

B01310 ' Air Filter Foam
M3x10mm Button Head Screw B01310 M149 IPIANY—RRYY

7S 1) — M3x10mm
RIZAYEATY2 Air Filter Set

I7T74)L5—tYvhk

M146BK

© (mmm .5 B012508

B012508 M2.5x8mm
M2.5x8mm Button Head Screw
ROYANYRROY2—

M146BK
IFB8 Wing (Black)
IFBS 912 (F5wD)




O |

B02312
M3x12mm Flat Head Screw
IS3YRAYRROU2—

O|.

B082908
Washer 2.9x8x0.5mm
A o

P
B072501

M2.5 Nylon Nut (Silver)
F10VFyk (VILI=)

-
Silicone Shock QOil (60cc)
YUYy 3vIAAL)

CM-A001-300: 300cst
CM-A001-325: 325cst
CM-A001-350: 350cst
CM-A001-375: 375cst
CM-A001-400: 400cst
CM-A001-425: 425cst
CM-A001-450: 450cst
CM-A001-475: 475cst
CM-A001-500: 500cst
CM-A001-525: 525cst
CM-A001-550: 550cst
CM-A001-575: 575cst
CM-A001-600: 600cst
CM-A001-650: 650cst
CM-A001-700: 700cst
CM-A001-750: 750cst
CM-A001-800: 800cst

mwen

M146BK '

B02312

M3x12mm

M146BK:

X2

Shock Piston Set (1.4mm x5)
YyavIERNVEY R

"N
e B082908
Q/ 2.9x8x0.5mm

B072501
M2.5

M120
Front Shock Shaft
0YhY3voYv T

X2

M121
Rear Shock Shaft
UPY3voyv Ik

M118
Front Shock Body

X2

Shock Seal Rebuilt Kit
Y3y oY—JLUEILLFY

52>

2
Shock Bottom Cap

VEPFZAN N2

103 | Front

M126
Shock Bottom Cap O-Ring
YavIORRLAFPYTOUVYT

M125

&

SR

(From

X2

Rear
X2

=

Shock Spring Adjuster Nut
Y3vORTIVIPIvRF YR

20VhY3vORT«

Rear Shock Body
UPY3vIiRT«

@ INITIAL SETTING

B HAbtyFavo

#550
#500

Fill the shock body with
oil and then move the
shaft up/down to remove
the air.

VAV ORT 1 lEA LI EAN,
VP IhELETESERTIVZER
EEER




BLADDER TYPE
7399—947

EMULSION TYPE
Ivhyayy147

Ol

M117
Shock Cap O-Ring (Emulsion)
VERFES S AN

M116
Shock Bladder
V3avoFIALAVYIS A

While maintaining pressure
on the membrane, slowly
move the shaft out.

TS —%BSZ BN B> <
DEVPIRETIFET,

* 5 7[15 mm

Keep the membrane gently pushed against the
shock body and slowly move the shaft up until
you reach the position in the picture. Some oil

will come out. Use a rag to remove it.

T3 —%BIBEZ DI XFIBEDMUBLRTY v I bz
LFET, AMIDENTERITOT, DIRETHENS
TLEE L,

M113
Shock Cap
YvavoxeyS

| M116 M115

“ Shock Bladder Shock Cap Screw And Gasket
¢ VEPNEERPIN

YayoF ey ITROV2I—-&ART Y~

p

Move the shock shaft up, when in

" this position place the gasket and
M2.5x4mm screw and tighten gently.
Y3avoIv IhEDSIDERL LT,
M2.5x4mm F v v FRY 1) 1 —HELfHD
AHET,

I:I'onl Put as much oil as
you can.
Rear| :-.ons 00527

A1INZEANKT,

x4

M113




Slowly move the shock shaft
up and wipe the excess oil with

Move the shock shaft up and down
15 times and check the rebound. If

a rag. While the shaft is in this 10 mm the shock has zero rebound, it’s OK.
position place the gasket and v If not, remove the M2.5x4mm screw
M2.5x4mm screw and tighten — and bleed again the shock and then
gently. reinstall the screw.
V3V IV v I N EBEDMBE TS Y3avOYv I hZELETIC15@EMLUIN
<DEBU LT, RABAAIESEER DYREFIVOIULET, UINDYRHE
DEY, ZOFXRF M2.5%4mm F v v OTHNIL OK T, 23 TRLGEIE.
TR0 21— ZBLHBDRAHET M2.5x4mm DRI =N UBEHEILITET
BLADDER TYPE m FI‘OIII
7999—=9147
‘ EMULSION TYPE ’ Rear
Iviyay
Voaxys17 Set the shock stroke as
showed in the picture.
Hoklcy3avo2~O0—0
ZEDEEXT,
¥~ | Fromt
34.5 mm
R Rear
Shock Ball End & — Vv 44.0 mm
Spring Retainer
Y3V IR—ILIVR &
2TUVTUF—F—
m M114 ‘
Fl'lllll M129 Shock Cap Bushing
Shock Ball VENVER DAY @
near SEDEL S )
P
/
M123 - )
Shock Boots v
ER VY

You may need to make a small hole on the shock boot to let the air come in.
Y3y I T —VILNEBNERT. ZREANDRLELNHDIDDLNEEA.

M128
Shock Ball End & Spring Retainer
VIAYVIR—IIVR&RATYYITUTF—F—

M139
FRONT SHOCK SPRING 6.67T (MEDIUM)
JOVhY3vyOIRTUVI 6.6758 (ST147L)

M143
REAR SHOCK SPRING 10T (SOFT)
UPY3vyO22FUVT 1005 (VIR)

38




OPTION PARTS #7y3vi{—vY

M138
Front Shock Spring 6.33T (Hard/2pcs)
20V hy3avIRTUVY 6.335(\—K /218)

M140
Front Shock Spring 7.0T (Soft/2pcs) = MO006
20vhy3vHRFUVT 705 (VI /218) @ Front Shock Plate
‘ Left Thread (Silver.Color)
s  YavuorIL-—k
ERILZIIS)

OPTION PARTS #7y3vi{—vY

M141 _ NOTE DIRECTION
Rear Shock Spring 9T (Hard/2pcs) o MEIEELTLES,
UPY3vHRTUYT 9.0% (\—R /2{8) E M006
Right Thread (Black Color)
M142 ght;lhre
Rear shock spring 9.5T (medium/2pcs) ‘i BRI SY7)

UPY3yHIRTUVT 95% (TF47 L /218)

B07303

Front Shock
20vhky3vd

o .xz

B07303
M3 Flanged Nylon Nut (Black)
M3 25V IREFIOVFYE~ (FS5vD)

M130 e

Shock Hex Head Screw (Silver)
YIVIRIOVRRBAYRROU1—
(Z)IN=)

Shock Hex Head Screw' (Black)
YIVIROYRRANYRROY1—

(T3v2)
MO006
Front Shock Plate
57 Left Thread (Silver,Color)
¥3vo077FL—k
Y, ExRVLIS)
' NOTE DIRECTION
o BETERLTLIES L, MO006
Right Thread (Black Color)
ERIN(TSvD)

/2




o .XZ

B07303
M3 Flanged Nylon Nut (Black)
M3 ISV IREFIOVFYE~ (FSvD)

M130
Shock Hex Head Screw (Silver)
Y3V IRIOYRARBAYRRY 21—
[C217A%]

M130
Shock Hex Head Screw (Black)
YIYVIRIVRRBAYRZOU1—
(F3v9)
OPTION PARTS A7y 3v/t—v
o &/
Vo M144 / s/ %
Y S Fuel,Tube
; &§ T 2= =
SMJ1182
Fuel Tube Clamp
WMRF1—-To5vF
q ,ﬁ

MO009
Wheel Hex Nuts
NARA =Ly




8mm Hole

Cut the body along the trim line.
HYRSAVITB>TRTF 1 ZHY RUET,

8mm Hole
AN

- M145
\ IFB8 Body Shell (Clear)
IFB8 RF« (DUF)

OPTION PARTS #7v3v)

3mm Hole

A0104 . Cut to fit the muffler.
INFINITY Curved Scissors

‘ el RIS—CEPETHY FLET,
L INFINITY ghig/ (=

Window mask stickers are applied
and the body is painted.

IAYRIVROYV—VERD, KT 1%
BELET,

m M152

Body Clip N\‘Q\»\_}

RFrEY >

© (=

B01306
M3x6mm Button Head Screw
RIYAYRROY 21—

B01306
M3x6mm




SET-UP SHEET

NAME: TRACK SIZE OSMALL  [IMEDIUM [JLARGE
DATE: GRIP LEVEL OLow CIMEDIUM  [THIGH
TRACK: TRACK CJSMOOTH [1GROOVED []BUMPY
EVENT: CONDITION COWET ODusTY  [ILOAMY
FRONT
- _ SHOCK POSITION ARM BLOCK — 7 } x SPACER SWAY BAR
v — A Arm Block _ — K < s
/ “ - ﬁ — — mm HEX -
- == []sTANDARD
| B Arm Block =11 - ol o | o
‘: | UPPER ARM = -
POSITION SPACER
12— ) m
UPPER ARM POSITION SHOCK POSITION &2 — 0 e
E Arm Block
STEERING STOPPER @> LASTER CHASSIS BRACE 6 "B
©3© =
%/J [] 32 deg. YT [ T0E ANGLE
[]35 deg. - 9
Steering Rack Z
FRONT WEIGHT ;-/@ § -
9 °© o ["JLONG BRACE [_]SHORT BRACE S
[ REAR | UPPER ARM | 55 HEX
SHOCK POSITION ARM BLOCK POSITION ‘%\ [ JSTANDARD
Cﬁfj:) I~ 00O 50|
WING HEIGHT
OHicH
O MEDIUM S
OLow REAR HUB
POSITION | | HUB SPACER
UPPER ARM POSITION 000 |- o
CAMBER ANGLE
REAR WEIGHT SPACER D BLOCK
9 o deg
FRONT SHOCKS REAR DOWN STOP
1]
SPRING
PISTON HOLES Down Stop = (B + 6 mm) — A
MEMBRANE
Ol EMULSION [] a
® Q) (@) 5 Down Stop
NOTES: | REAR: | o - = o
DIFFS OIL GRADE Ol owm kT
FRONT CENTER CLUTCH & GEARING A e B }
SPUR GEAR: BELL:
NOTES SHOES I i e e Bt e e s
SPRING hex axle is below the chassis level.
TYPE:

PIPE: TIRES
MANIFOLD: BODY & WING TIRE:

PLUG: BODY: INSERT:
RESTRICTOR: WING: WHEEL:
FUEL: NOTES: NOTES:

10244-001




SET-UP SHEET

NAME: Team Standard Set-up TRACK SIZE COSMALL  [IMEDIUM []LARGE
DATE: — GRIP LEVEL OLow CIMEDIUM  [THIGH
TRACK: —_— TRACK CJSMOOTH [0 GROOVED [J]BUMPY
EVENT: S CONDITION OWET ObusTY  [JLOAMY
[ FRONT |
| SHOCK PoSITION ARMM BLOCK SPACER SWAY BAR
) "~ A Arm Block —
(s chp HEX 22
- VISTANDARD
| B Arm Block ] .
| | UPPER ARM = S -
POSITION o8 |——== SP::EER
1’4
UPPER ARM POSITION SHOCK POSITION =
E Arm Block
STEERING STOPPER @> LASTER o "B
Q=0 ¥ 32 deg. SPACER S| TOEANGLE
ACKERMANN <
[] 35 deg. - 2
Steering Rack Z +1
FRONT WEIGHT ;-/@ g o
- g o O -/
[ REAR | UPPER ARM | 55 HEX
[ sHock posmon ARM BLOCK POSITION ‘%\ [VISTANDARD
2| P 2N Qe 58||0]
WING HEIGHT
OHicH
@ MEDIUM ~
OLow REAR HUB
POSITION | | HUB SPACER
UPPER ARM POSITION O0@0O |- 1
CAMBER ANGLE
REAR WEIGHT SPACER D BLOCK
- g 1 mm -2 deg
FRONT SHOCKS REAR DOWN 5TOP
550 iL 500 VaV o
6.67T SPRING 10T 2

5x1.4mm PISTON HOLES 5x1.4mm
Standard MEMBRANE Standard

Down Stop = (B + 6 mm) - A

- EMULSION - afiitra
© Q) (@) () Down St
NOTES: _Zero rebound (Rew: 28 (o 2a R R oo 1
DIFFS OIL GRADE B ———— = -
FRONT CENTER CLUTCH & GEARING A © T
7000 10000 3000 SPURGEAR: 46T  BELL: 13T B
N["'Es SHUES Aluminum The down stop value is the distance between the chassis and

the wheel hex axle. Negative droop values means the wheel

SPRING 3x1.0mm hex axle is below the chassis level.
- ENGNE RN

TVPE: NOTES: mm

PIPE: TIRES
MANIFOLD: BODY & WING TIRE:

PLUG: BODY: Standard INSERT:
RESTRICTOR: WING: Standard WHEEL:
FUEL: NOTES: NOTES:

mm

10244-001



ARPIN=Y
LEES

S

2%

A004-04102 | 4x10x0.2mm ¥ A (20 ¥) MO003 12mm A—=RI—=KPILZR—=)L (418)
A004-13162 | 13x15.9x0.2mm ¥ A (10 1) MO004 #2221 — 17.5mm (218)
A004-35122 |3.5x11.8x0.2mm ¥ A (20 1) MOO05 #2221 — 23.5mm (218)
CM-A004-05 |5x7 ¥Atvk (0.1,0.2,0.3mm & 10 %) MO06 Y3voO7FL—htyk (PILZ/L/RE 21E)
BB8165R | R—ILRFPUVS 8x16x5mm (S/\—Y—JLK /2 {8) MO007 ZAR—Y—5x7mm v~ (12 18)
BB6135R | R—ILARPUYS 6x13x5mm (S/\—Y—)LK /2 @) MO008 NARA—IL\T (2 18)
BB5104 R—ILRF YUY 5x10x4mm (2 {8) MO009 NARA—ILFv i (418)
BB5825F | 7SYIYNMER—ILARFP UV 5x8x2.5mm (2 {8) MO10 Y3wHIRHVE 10mm (2 1@)
BB6103R R—=ILRP UV 6x10x3mm (S/\—=Y—)LR /2 {8) MO11 Y3vPIRF VR 8mm (2 18)

B012504 | M2.5x4mm RYVAY RO U1 — (6 18) MO012 IFB8 FvRy o
B012506 | M2.5x6mm Ry YAY KRS 1— (618) MO13 R=IF¥PvIPIvRAFVE (218)
B012508 |M2.5x8mm Ry YAy KRS 1— (618) MO14 20vbhy3vo90— (PILI)
B012514 | M2.5x14mm iRY YAy KRR 1J21— (618) MO15L FvoIL (L)

B01305 M3xbmm RY YAV RRH2Ua2— (1018) MO15R +v2IL (R)

B01306 M3x6mm MY UAY KR2oUa2— (10 @) MO16 RFPITTL—k (L/R)

B01308 M3x8mm RY Y AwR2oUa2— (1018) MO017 P—ATOvY A

B01310 M3x10mm RY VAW R2oOU 21— (818) MO18 7—A7OvY B

B01312 M3x12mm R YAV R 11— (818) MO19 20V RNRVIK— (218)

B01314 M3x14mm R VAYR22Ua— (818) M020 OFP7—ALY+ Tk 4x66.5mm (4 @)

B01316 M3x16mm RY VAW R2oIU 21— (818) MO021 PYI—P =LY+ T~ dx44mm (2 @)

B01318 M3x18mm Y VAYR2oU 21— (618) MO022 20Yk2RFPUVTTL—R (CFRP)

B01320 M3x20mm R YAV RRHOUa1— (618) M023 7—AT7Ov2 E

B01322 M3x22mm RY YAy KRS 1Ja— (10 @) M024 70V kRyIR— (85mm)

B01330 M3x30mm iRy YAV RO U a1— (618) MO025 U7RygmR—> (1156mm)

B01410 M4x10mm R VAwR2oU 21— (818) MO027 P—ATOYIAIY—k &AR—Y—BY ~ (FSRFVY)

B01412 M4x12mm RPNV RO 21— (618) M028 J0YECVA 92mm vk 2tvk)

BO1514 M5x14mm R VAV R2IU 21— (618) M029 IFB8 ¥v—¥

B01516 M5x16mm Y Y Aw R 21— (618) MO030 IVIVNIVE (218)

B022504 |M2.5x4mm 75y hAwRZ2oUa1— (818) MO031 2FPUVTSvY (PILI)

B022506 |M2.5x6mm 25y Ay R2Ua1— (818) M032 Y-kt /N\—R2~ (PILZ /218)
B022508 M2.5x8mm 75y kAY R2OU 21— (818) MO033 TL—2tyk (FS3RF VD)

B022510 |M2.5x10mm 75w hAY RO U1 — (818) MO035 24y FSI\—H/\—

B02308 M3x8mm Z75v hAYRR2U 21— (1018) MO037 SYARL—TL—bk (CFRP)

B02310 M3x10mm 275v hAwR22U 21— (818) MO038 R—ILIVREY L

B02312 M3x12mm 25y AW R2OU 21— (818) MO39 RT4RAEY S (F/R)

B02314 M3x14mm 25y kAY R2OU 21— (618) MO040 DAVIRIV S

B02316 M3x16mm 75y hAvR2IUa— (618) MO041 R—JL 6.8mm (J\T /2 {@)

B02410 M4x10mm 25 v hAvR29U2— (818) MO042 R—JL 6.8mm (6 1@)

B02412 M4x12mm 25y hAvR29U 21— (818) MO043 RFPUVTUYHR—)L 5.8mm (4 18)

B03208 M2x8mm F+ v FAY RO Ua— (81@) M044 YA RA—-REevk (L/R)

B03210 M2x10mm F v v AV RROU 21— (818) MO045 U7PY3vo97— (PILI)

B03310 M3x10mm ¥+ v FAVRROU 21— (818) M046 7—Ah70Owo C

B03312 M3x12mm F v v AV RO U1— (818) MO047 7—A70Ovo D

B04303 M3x3mm v k2O U 21— (KIFH5E /10 @) MO048 U7rar77—hAtvk (L/R)

B04304 M3x4mm v k2O U 21— (KIEH5E /10 @) MO049 UPN\Tteyk (FS5RFvD /218)

B04310 M3x10mm v kRO U2 — (KIFH5E /10 @) MO050 VP07 7P—A7 99— % Tk 3.56x53.5mm (2 18)

B04404 Max4mm £y k22U a— (KIFH5% /8 @) MO051 UPINTTIL—hk (PILZ /418)

B04408 M4x8mm £y k29U 21— (KIFH5% /8 @) MO052 HY—iReAN\—F21—-7 (PILI)
B04504F Mb5x4mm v k2O 21— (F5E /4 18) MO053 Y-/ N\—TFSRFvoty
B072501 M25F10vFyhk (VILIK—/1018) M054 Y- N\-2R TV I UF—F—

BO7301 M3 F10VFvhk (TS5vY /618) MO055 DR IS o UACS AV DL

B07303 M3 7SV IREFrOVFvk (TS5vo /88) MO057 EY 3x17mm (10 {8)

B07401 M4 F10VF vk (TS5vD /418) MO058 YA N\—Tvva (RF-)L /2 18)

B07403 M4 DS VIREF/OVFYE (TS /81E) MO059 H—>)\y D)L 5x40mm (RF—IL /2 18)
B082506 vy v— 2.5x6x0.5mm (10 @) MO060 =2\ )l 4x45mm (RF—)L /2 @)
B082908 |7w¥v— 2.9x8x0.5mm (10 @) MO061 AZN—TILY3a4YE 9Imm vk QY h)

B08307 w4 — 3x7x0.5mm (10 @) M062 EYRSILTPORRSAT (218)

MOO00 el NAVES S AV MO063 20V c7yIN=F—=ALtvk (L/R)
MOO1 20V r077—Ltyvhk MO065 20V LPyIN—=F—AR=ILIVR (218)
M002 M4 RIL—FROVa—tvk (818) MO66 PYN=P—=LYvI7Tvya (RF—IL /4 18)




ARPIN=Y

LEES

g

S

2%

MO067 =Y\ o)L 3x32mm (RF—JL) M114 Y3y oFxvyITvya (418)

MO068 R—JL 5.8mm (4 1@) M115 Y3y oF vy TRV —-&HRT v (1018)
MO069 5.8mm RFER—IL (418) M116 Y3vOFTALVPISA (418)

MQ72 RIESA Y-~y ){— 2.4mm (2 @) M117 Y3voFvyvF0OUYY (1018)

M074 RIESA Y-k w/{— 2.8mm (2 @) M118 20V kY3vORT« (218)

MO75 RIS5—RF—RILY— M119 UPY3voRT 1 (218)

MO076 YI75—-257— (218) M120 J0vkyavoye Ik 28)

MO077 PYFFIAT &Fvy Ty~ (300mm/5 v k) M121 U7PY3voyv Ik (28)

MO078 CVH—FIIIVREY R (FSRF VYD) M122 Y3vORTIVIPIvRALFy i (218)
MO79 TL—FF 129 (RF—I /218) M123 Y3voT-Y (418)

MO080 TL—F/Kv R (418) M124 Yavor¥RrVEY L (61 /& 418)

MO081 TJl—Ftyhk (hA/ERRY/LI-) M125 YavORRLAF LY (218)

mMo082 TJL—FUvr—yItvhk M126 Y3vORRAFPYTOUVT (418)

M083 27Uy 50vo2vyv— (M3/1218) M127 Y3voy—JLUEIRFY ~

M084 H—RRk—vtvhk (FS5RFvY) M128 YavIOR—ILIVR &RFIUVTUF—F— (418)
M085 TL—FIyRRTUVY (818) M129 Y3y oiR—IL (418)

M086 BVH—FTIIIOVRTL—k (PILI) M130 Y3y ORIVRRANYRROU1— (L/IRE 21@)
mMo87 FIONDIIVY M139 JOVhY3vIRTUVT 6675 (ST1470/218)
M088 FIXvPLY L M143 UPY3voRTUVT 1005 (VI /218)
MO089 F2OO0RY w7k (RF—IL /2 18) M144 IFB8 K5~ o

M090 F20Uvy (101@) M145 IFB8 RF v (OU7P)

M091 FOART Y (318) M146BK |IFB8 1V (FS5vY)

M092 FTIPORRSAT (218) M147BK IFB8 FH—JL (&)

M093 13T E=AVEY M149 IFZ7«4L9—tvhk

MO096 46T FOR)(—FP M150 IF 74P —RRVY (61@)

M099 43T FTIORRNILFP M152 RT1EY (108)

M100 CVAhy T+ Ik (RF—IL /2 @) M153 F/RF7Ewvhk (43T)
M101 CVARSA 7Y+ 27k 92mm (2 1@) M154 VI —F IV~ (46T)

M102 CVAHTS5— (418) M155 IFB8 ¥ 7tvhk (F/R, EY%—)

M103 CVA U4 14x0.9mm (4 {8) M156 U5yFyhk (3va-)

M104 EY 2.5x13.0mm (10 18) M162 J0vkyavotyhk

M105 OSYFISAKRA—IL (3¥a—) M163 UPyavoteyhk

M106 ISy FI—y (218) M164 H—ResN\—tvk~

M107 U5y FFvk 3va—) M165 Ly—N—&NyFU—RyoIRtEY

M108 95wFARJL 13T M166 SYARL—DrvTFavTtvhk

M109 PILZHOSyFYa— (3va—/3M@) M167 AR—Y—yk (FSRF VD)
M111 95y FRFUYS 1.0mm (32— /31@) M168 24 wFRILT—tv
M113 Y3voEvyT (218) R0O073B ¥y 2.5x11.8mm 10 18

ATV3avI—Y
RE 24 RE 24

B05314 £ 3x13.8mm (10 1@) M133 H—y w2l 3x32mm (FHV)

BB5104R | R—JLRP UV 5x10x4mm (S/\—Y—JLR /2 @) M134 NARAILNT +1mm (4 8)

BB6103 R=ILRFPYUVS 6x10x3mm (2 8) M136 UPHIA 25g

BB8165 R—=ILRFP YUV 8x16x5mm(2 18 ) M137 J0Vhk9IA+ 10g

MO026 H—REeA N\N—PIZZR—H— (218) M138 J0VhyavoRFUVY 6.33% (J\—K /21@)
M034 UPTL—RY9VE (PILI) M140 JO0VhY3voRFUVT 7.0% (VI /28)
MO036 PILESSIARL—RIVR (5@) M141 UPY3vORFUVT 9.0% (J\—K /218)
MO056 PILZY—REAN—TF—A M142 UPYIvORTUVT 95% (SF147 L /218)
MO064 JOVERRFYRIL—k (218) M146WT | IFB8 914 (RDA k)

MO070 UPRFYRTIL—k (218) M146YW |IFB8 w4 v4 (1ITO-)

MO71 JOYVRRIESAH—tvk (2.0/2.2/2.4mm) M147WT | IFB8 Fh—JL (B8)

MO073 UPRIESA -tk (2.4/2.6/2.8mm) M148 FPILEDAVTDvYv— (218)

M094 Vs —FII 9V TFL—k (CFRP) M151 FILERR—Y— 3.5x8.5mm (1.0/2.0/3.0mm/ & 2 {@)
MO095 45T FOI—Fv M157 FPILERFPIVTY—Rik—> 23T

MO097 47T FOR)—FP M158 FPILZRFPUVTY—RR—Y 25T

M098 EYH—FTIIIOVE (PILZ /2 18) M159 FILZTROY RLY—Rk—Y 23T
M110 9SwFRFUVS 0.9mm (3¥a—/318) M160 PILZTROY RLY—Rk—Y 25T
M112 95SyFRFUYS 1.0mm (32— /318) M169 F2O0RY w7k (PILS /61@)
M131 F—y\wo)L 5x40mm (FHV /218) M170 CVAHhY T+ Ik (PILZ/218)

M132 =Ny Il 4x45mm (FH /2 {8)




STANDARD PARTS

Part# Description Part# Description
A004-04102 |4x10x0.2mm SHIM (20pcs) MO003 12mm HARD COATED ALU BALL (4pcs)
A004-13162 | 13x15.9x0.2mm SHIM (10pcs) MO004 CAPTIVE SCREW 17.5 mm (2pcs)
A004-35122 | 3.5x11.8x0.2mm SHIM (20pcs) M005 CAPTIVE SCREW 23.5mm (2pcs)
CM-A004-05 | 5x7 SHIM SET (0.1, 0.2, 0.3mm each10pcs) M006 SHOCK LOWER PLATE SET (ALU/L/R 2pcs each)

BB8165R | BALL BEARING 8x16x5mm (Rubber Sealed/2pcs) MO007 SPACER 5x7mm SET (12pcs)
BB6135R | BALL BEARING 6x13x5mm (Rubber Sealed/2pcs) MO008 WHEEL HEX HUB (2pcs)

BB5104 BALL BEARING 5x10x4mm (2pcs) MO009 WHEEL HEX NUTS (4pcs)

BB5825F FLANGE BALL BEARING 5x8x2.5mm (2pcs) MO010 SHOCK STAND 10mm (2pcs)
BB6103R | BALL BEARING 6x10x3mm (Rubber Sealed/2pcs) MO011 SHOCK STAND 8mm (2pcs)
B012504 M2.5x4mm BUTTON HEAD SCREW (6pcs) M012 IFB8 GEARBOX

B012506 M2.5x6mm BUTTON HEAD SCREW (6pcs) MO013 BALL CUP ADJUSTING NUT (2pcs)
B012508 M2.5x8mm BUTTON HEAD SCREW (6pcs) MO014 FRONT SHOCK TOWER (ALU)
B012514 M2.5x14mm BUTTON HEAD SCREW (6pcs) MO15L KNUCKLE (L)

B01305 M3x5mm BUTTON HEAD SCREW (10pcs) MO15R KNUCKLE (R)

B01306 M3x6mm BUTTON HEAD SCREW (10pcs) MO016 STEERING PLATE (L/R)

B01308 M3x8mm BUTTON HEAD SCREW (10pcs) MO017 ARM BLOCK A

B01310 M3x10mm BUTTON HEAD SCREW (8pcs) MO018 ARM BLOCK B

B01312 M3x12mm BUTTON HEAD SCREW (8pcs) M019 FRONT BUMPER (2pcs)

B01314 M3x14mm BUTTON HEAD SCREW (8pcs) M020 LOWER ARM SHAFT 4x66.5mm (4pcs)
B01316 M3x16mm BUTTON HEAD SCREW (8pcs) M021 UPPER ARM SHAFT 4x44mm (2pcs)
B01318 M3x18mm BUTTON HEAD SCREW (6pcs) M022 FRONT STEERING BRACE (CFRP)
B01320 M3x20mm BUTTON HEAD SCREW (6pcs) M023 ARM BLOCK E

B01322 M3x22mm BUTTON HEAD SCREW (10pcs) M024 FRONT DOG BONE (85mm)

B01330 M3x30mm BUTTON HEAD SCREW (6pcs) M025 REAR DOG BONE (115mm)

B01410 M4x10mm BUTTON HEAD SCREW (8pcs) MO027 INSERTS & SPACERS SET (PLASTIC)
B01412 M4x12mm BUTTON HEAD SCREW (6pcs) M028 FRONT CVA 92mm SET (2pcs)
B01514 M5x14mm BUTTON HEAD SCREW (6pcs) M029 IFB8 CHASSIS

B01516 M5x16mm BUTTON HEAD SCREW (6pcs) M030 ENGINE MOUNT (2pcs)

B022504 M2.5x4mm FLAT HEAD SCREW (8pcs) M031 STEERING RACK (ALU)

B022506 M2.5x6mm FLAT HEAD SCREW (8pcs) M032 SERVO SAVER POST (ALU/2pcs)
B022508 M2.5x8mm FLAT HEAD SCREW (8pcs) M033 BRACE SET (PLASTIC)

B022510 M2.5x10mm FLAT HEAD SCREW (8pcs) MO035 SWITCH RUBBER COVER

B02308 M3x8mm FLAT HEAD SCREW (10pcs) M037 RADIO TRAY PLATE (CFRP)
B02310 M3x10mm FLAT HEAD SCREW (8pcs) M038 BALL END SET

B02312 M3x12mm FLAT HEAD SCREW (8pcs) MO39 BODY POST SET (F/R)

B02314 M3x14mm FLAT HEAD SCREW (6pcs) MO040 WING MOUNT

B02316 M3x16mm FLAT HEAD SCREW (6pcs) MO041 BALL 6.8 (HUB/2pcs)

B02410 M4x10mm FLAT HEAD SCREW (8pcs) M042 BALL 6.8mm (6pcs)

B02412 M4x12mm FLAT HEAD SCREW (8pcs) M043 STEERING LINK BALL 5.8mm (4pcs)
B03208 M2x8mm CAP HEAD SCREW (8pcs) M044 SIDE GUARD SET (L/R)

B03210 M2x10mm CAP HEAD SCREW (8pcs) M045 REAR SHOCK TOWER (ALU)
B03310 M3x10mm CAP HEAD SCREW (8pcs) MO046 ARM BLOCK C

B03312 M3x12mm CAP HEAD SCREW (8pcs) M047 ARM BLOCK D

B04303 M3x3mm SET SCREW (Cup Point/10pcs) M048 REAR LOWER ARM SET (L/R)
B04304 M3x4mm SET SCREW (Cup Point/10pcs) M049 REAR HUB PLASTIC SET (2pcs)
B04310 M3x10mm SET SCREW (Cup Point/10pcs) MO050 HINGE PIN 3.5x53.5mm (2pcs)
B04404 M4x4mm SET SCREW (Cup Point/8pcs) MO051 REAR HUB PLATE (ALU/4pcs)
B04408 M4x8mm SET SCREW (Cup Point/8pcs) M052 SERVO SAVER TUBE (ALU)
B04504F M5x4mm SET SCREW (Flat Point/4pcs) M053 SERVO SAVER PLASTIC SET
B072501 M2.5 NYLON NUT (Silver/10pcs) MO054 SERVO SAVER SPRING RETAINER
B07301 M3 NYLON NUT (Black/6pcs) MO055 SERVO SAVER SPRING

B07303 M3 FLANGED NYLON NUT (Black/8pcs) MO057 PIN 3x17mm (10pcs)

B07401 M4 NYLON NUT (Black/4pcs) M058 SERVO SAVER BUSHING (STEEL/2pcs)
B07403 M4 FLANGED NYLON NUT (Black/8pcs) M059 TURNBUCKLE 5x40mm (STEEL/2pcs)
B082506 WASHER 2.5x6x0.5mm (10pcs) MO060 TURNBUCKLE 4x45mm (STEEL/2pcs)
B082908 WASHER 2.9x8x0.5mm (10pcs) MO061 UNIVERSAL JOINT 91mm (2pcs)
B08307 WASHER 3x7x0.5mm (10pcs) M062 CENTRAL OUTDRIVE (2pcs)

M000 ARM PLATE SET M063 FRONT UPPER ARM SET (L/R)

MO001 FRONT LOWER ARM SET M065 FRONT UPPER ARM BALL END (2pcs)

M002 M4 DROOP SCREW SET (8pcs) MO066 UPPER ARM HINGE PIN BUSHING (STEEL/4pcs)




STANDARD PARTS

Part# Description Part# Description

MO067 TURNBUCKLE 3x32mm (STEEL) M114 SHOCK CAP BUSHING (4pcs)

MO068 BALL 5.8mm (4pcs) M115 SHOCK CAP SCREW AND GASKET (10pcs)
M069 ARB BALL 5.8mm (4pcs) M116 SHOCK BLADDER (4pcs)

MO072 ARB STOPPER 2.4mm (2pcs) M117 SHOCK CAP O-RING (EMULSION) (10pcs)
MO074 ARB STOPPER 2.8mm (2pcs) M118 FRONT SHOCK BODY (2pcs)

MO75 PIPE SPRING STAND M119 REAR SHOCK BODY (2pcs)

MO076 PIPE SPRING (2pcs) M120 FRONT SHOCK SHAFT (2pcs)

MO077 ANTENNA TUBE (300mm/5pcs) M121 REAR SHOCK SHAFT (2pcs)

M078 CENTRAL DIFF MOUNT SET (PLASTIC) M122 SHOCK SPRING ADJUSTER NUT (2pcs)
MO079 BRAKE DISC (STEEL/2pcs) M123 SHOCK BOOTS (4pcs)

M080 BRAKE PADS (4pcs) M124 SHOCK PISTON SET (6 type/4pcs each)
MO081 BRAKE SET (CAM/PISTON/LEVER) M125 SHOCK BOTTOM CAP (2pcs)

M082 BRAKE/THROTTLE LINKAGE SET M126 SHOCK BOTTOM CAP O-RING (4pcs)

M083 SPRING LOCK WASHER (M3/12PCS) M127 SHOCK SEAL REBUILT KIT

MO084 SERVO HORN SET (PLASTIC) M128 SHOCK BALL END & SPRING RETAINER (4pcs)
MO085 BRAKE PAD SPRING (8pcs) M129 SHOCK BALL (4pcs)

MO086 CENTER DIFF MOUNT PLATE (ALU) M130 SHOCK HEX HEAD SCREW SET (L/R 2pcs each)
M087 DIFF HOUSING M139 FRONT SHOCK SPRING 6.67T (MEDIUM/2pcs)
M088 DIFF GEAR SET M143 REAR SHOCK SPRING 10T (SOFT/2pcs)
M089 DIFF CROSS SHAFT (STEEL/2pcs) M144 IFB8 FUEL TANK SET

MO090 DIFF O-RING (10pcs) M145 IFB8 BODY SHELL (CLEAR)

M091 DIFF GASKET (3pcs) M146BK IFB8 WING (BLACK)

M092 DIFF OUTDRIVE (2pcs) M147BK IFB8 DECAL SHEET (BLACK)

M093 13T PINION M149 AIR FILTER SET

MO096 46T DIFF SPUR GEAR M150 AIR FILTER FOAM (6pcs)

M099 43T DIFF BEVEL GEAR M152 BODY CLIP (10pcs)

M100 CVA CUP SHAFT (STEEL/2pcs) M153 F/R DIFF SET (43T)

M101 CVA DRIVE SHAFT 92mm (2pcs) M154 CENTER DIFF SET (46T)

M102 CVA COUPLER (4pcs) M155 IFB8 DIFF SET (F/C/R)

M103 CVA RING 14x0.9mm (4pcs) M156 CLUTCH SET (3 SHOES)

M104 PIN 2.5x13.0 mm (10pcs) M162 SHOCK SET (FRONT)

M105 CLUTCH FLYWHEEL (3 SHOES) M163 SHOCK SET (REAR)

M106 CLUTCH CONE (2pcs) M164 SERVO SAVER SET

M107 CLUTCH NUT (3 SHOES) M165 RECEIVER & BATTERY BOX SET

M108 CLUTCH BELL 13T M166 RADIO TRAY FITTING SET

M109 CLUTCH SHOES ALU (3 SHOES/3pcs) M167 SPACER SET (PLASTIC)

M111 CLUTCH SPRING 1.0mm (3 SHOES/3pcs) M168 SWITCH HOLDER SET

M113 SHOCK CAP (2pcs) R0073B PIN 2.5x11.8mm (10pcs)

OPTION PARTS

Part# Description Part# Description
B05314 3x13.8mm PIN (10pcs) M133 TURNBUCKLE 3x32mm (Titanium)

BB5104R BALL BEARING 5x10x4mm (Rubber Sealed/2pcs) M134 WHEEL HEX HUB +1mm (2pcs)

BB6103 BALL BEARING 6x10x3mm (2pcs) M136 REAR WEIGHT 25¢g

BB8165 BALL BEARING 8x16x5mm (2pcs) M137 FRONT WEIGHT 10g
M026 SERVO SAVER ALU SPACERS (2pcs) M138 FRONT SHOCK SPRING 6.33T (HARD/2pcs)
MO034 REAR BRACE MOUNT (ALU) M140 FRONT SHOCK SPRING 7.0T (SOFT/2pcs)
M036 RADIO TRAY STAND ALU (5pcs) M141 REAR SHOCK SPRING 9T (HARD/2pcs)
M056 SERVO SAVER ARM (ALU) M142 REAR SHOCK SPRING 9.5T (MEDIUM/2pcs)
MO064 FRONT SKID PLATE (2pcs) M146WT IFB8 WING (WHITE)
MO070 REAR SKID PLATE (2pcs) M146YW IFB8 WING (YELLOW)
MO71 FRONT ARB SET (2.0/2.2/2.4mm) M147WT IFB8 DECAL SHEET (WHITE)
MO073 REAR ARB SET (2.4/2.6/2.8mm) M148 WING WASHER ALU (2pcs)
M094 CENTER DIFF MOUNT PLATE (CFRP) M151 WASHER 3.5x8.5mm ALU (1/2/3mm each 2pcs)
M095 45T DIFF SPUR GEAR M157 SERVO HORN STEERING 23T (ALU)
MO097 47T DIFF SPUR GEAR M158 SERVO HORN STEERING 25T (ALU)
MO098 CENTER DIFF MOUNT (ALU/2pcs) M159 SERVO HORN THROTTLE 23T (ALU)
M110 CLUTCH SPRING 0.9mm (3 SHOES/3pcs) M160 SERVO HORN THROTTLE 25T (ALU)
M112 CLUTCH SPRING 1.1mm (3 SHOES/3pcs) M169 DIFF CROSS SHAFT (ALU/6pcs)
M131 TURNBUCKLE 5x40mm (Titanium/2pcs) M170 CVA CUP SHAFT (ALU/2pcs)
M132 TURNBUCKLE 4x45mm (Titanium/2pcs)




FAMILILY APP | 1 ‘
# Download on the GETITON
INFINITY A=W TE LK OB HBIFREZFDIBNTES INFINITY APP OEFRIFZES | ‘ App Store > GOOgIe P|ay
[

— STEP 1

Open the APP, click on _

under the big red button.

WORLD CHAMPIONS TEAM PTUERE. #RL) Login RY VDTS

52 R =V o L=,
STEP 2

Login

You will be redirected to the registration
page. Then enter your e-mail address
and password in the form.

WORLD CHAMPIONS TEAM

EX—)PRLRENRD—RZAALET,

Register

- STEP 3

To insert the barcode value you can
either scan the barcode with your phone

camera by pressing the

button or you can insert manually the

value by pressing JUEEifeeCInERE]Y

under the big green button.

SR A0] Scan Barcode Rz DR
L. EFBEOHAAXSTN-O—REZHRO X
9, £z, Insert code manually EZAVNEA
ULTEBHEI—REANTZZEDHTEERT,

._

If you have inserted all the data you can
now press the EECEEEN button.

2TOT—9ZANLT @REECAN Ry Y
ZOVYOULET, WORLD CHAMPIONS TEAM

Register Vs ~

THIS 15 THE BARCODE YOU NEED TO REGISTER T0 OUR
INFINITY APP WHERE YOU CAN FIND TONS OF USEFUL
INFORMATIONS ABOUT YOUR INFINITY CAR.

INFINITY APP [C&$7Y 37cHICBR/\—D— K

— STEP S

WORLD CHAMPIONS TEAM

You are successfully registered to
the app and you can now LOGIN!

PTINOEFHNET L, 0TV
TEBDLSCBRORLE,

E' |E Creation Model Ltd.

— 3-23-15 Kamijima, Chuo-ku, Hamamatsu, Shizuoka, 433-8122 Japan
HWREHOIVI-Y3VETIL
E BRREMNHPRE LS 3-23-15 Email: support@creationmodel.biz WORLD CHAMPIONS TEAM

10242-002



